FCC TEST REPORT

RF950411L29
WLN-1307

Apr. 13, 2006

Apr. 13 ~ Apr. 17, 2006
May 18, 2006

REPORT NO.:
MODEL NO.:
RECEIVED:
TESTED:
ISSUED:

APPLICANT: D-Link Corporation
ADDRESS: 17595 Mt. Herrmann, Fountain Valley, CA
92708, U.S.A.
ISSUED BY: Advance Data Technology Corporation

LAB LOCATION:

TEST LOCATION:

No. 47, 14™ Ling, Chia Pau Tsuen, Lin Kou
Hsiang, Taipei Hsien, Taiwan, R.O.C.

No. 19, Hwa Ya ond Rd., Wen Hwa Tsuen, Kwei

Shan Hsiang, Taoyuan Hsien 333, Taiwan,
R.O.C.

This test report consists of 134 pages in total. It may be duplicated completely for legal
use with the approval of the applicant. It should not be reproduced except in full, without
the written approval of our laboratory. The client should not use it to claim product
endorsement by CNLA, A2LA or any government agencies. The test results in the report
only apply to the tested sample.

\‘\\‘ Yz
ACCREDITED 7/@:3 q P
No. 2177-01 IR 0528

Report No.: RF9504111.29 1 Report Format Version 2.0.4




TABLE OF CONTENTS

1. CERTIFICATION ... 4
2. SUMMARY OF TEST RESULTS ...ttt e e e e e e 5
2.1 MEASUREMENT UNCERTAINTY ..eeitiitttttititttuteteueueueuerererererererererererererererereeeee—.- 5
3. GENERAL INFORMATION L. e e e e e e e e e e e e e e e e 6
3.1 GENERAL DESCRIPTION OF EUT .....iiiiiiiiiiiiiiiiite et e e 6
3.2 DESCRIPTION OF TEST MODES.......coutttiititiiiiiiiiitieieieieieieieieierereeeneneeeee s 8
3.2.1 CONFIGURATION OF SYSTEM UNDER TEST .....ciiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 8
3.2.2 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL ....cooveiiiiiiiiieeeeeeee i 9
3.3 GENERAL DESCRIPTION OF APPLIED STANDARDS......ccooi i, 12
34 DESCRIPTION OF SUPPORT UNITS ...ttt s 12
4. TEST TYPES AND RESULTS ...ttt e e e e e e e 13
4.1 CONDUCTED EMISSION MEASUREMENT ..ot 13
4.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT .....ooutiiiiiiiiiiiiiiiiiiiiiiiiiieas 13
4.1.2 TESTINSTRUMENTS ...ttt e e e e s et e e e e e e e s s e e eeeee e s 13
4.1.3 TEST PROCEDURES .......ccit ittt te e te e e e be e e bebebebsbnbsbebebnensnennes 14
4.1.4 DEVIATION FROM TEST STANDARD .....cotttttiiitiiiiiiiiiiiieieininiaieiersiererereeseereeeeeneeeeeeeeeeneeeeees 14
415 TEST SETUP L.ttt e e e e e e et e e e e s s s bbb e e e e e e e e s e annrreneesaaannes 15
4.1.6 EUT OPERATING CONDITIONS .....cotttitttttteieteuuteiereiennrnreinrnrnrernraeneeeaeeeeeeeennees 15
4.1.7  TEST RESULTS ...ttt ettt et e et e et s stk st e stk s ettt nn e bes 16
4.2 RADIATED EMISSION MEASUREMENT ..ottt 34
4.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT ......outiiiiiiiiiiiiiiiiiiiiiieiiiias 34
4.2.2 TESTINSTRUMENTS ...ttt sb e s 35
4.2.3 TEST PROCEDURES ........oot ittt e e e e e s e rre e e e e e e e 36
4.2.4 DEVIATION FROM TEST STANDARD ......ootttittittieteiiieieieieueiererenenereiernrererereeeee.——.- 36
4.2.5  TEST SETUP ..ttt et e e e e e et b bbbt s e n s e bn e 37
4.2.6 EUT OPERATING CONDITIONS. . ......iitiiiiitieeiiiiiie ettt e s e e e s snnrreeeeee e s 37
o A I =S I =4 = U 1 SRRSO 38
4.3 6dB BANDWIDTH MEASUREMENT ...ttt a e e s ennneee s 61
4.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT .....coiiiiiiiiiiiiiie e 61
4.3.2 TESTINSTRUMENTS ...cooiiiiiiiitiiiiieieieteteieiebeb et bebe e e e babe e e et ebebaeaeabasasasasssssssassee s nnnan 61
4.3.3 TEST PROCEDURE .....cootiiiiiiiiiiiiiiieee ettt te e et e et s s bebebs e bsbe s bsbsbsbnbnenbennne 61
4.3.4 DEVIATION FROM TEST STANDARD .....coitiiiiittiiiit ettt e e 61
4.3.5  TEST SETUP ..ttt ettt ettt et e e e et e bbb st et b e s s ss s st e bebes 62
4.3.6 EUT OPERATING CONDITIONS .....cotiiiiiiiiieitieieieiereieieraberereenreeneenneaeseannene s 62
4.3.7  TEST RESULTS ..ottt ettt e e e e st e e e e e s s bbb e e e e e e e e e sannnbeeeeeeenannes 63
4.4 MAXIMUM PEAK OUTPUT POWER ......outiiiiiiiiiiiiiiiiiiiiiiiiiieietebeiebees s 79
4.4.1 LIMITS OF MAXIMUM PEAK OUTPUT POWER MEASUREMENT ..o 79
4.4.2  INSTRUMENTS ... oottt e e e e s s e e et e e e e s s sn b b e e et e e e e e saannrrnneeeenannes 79
4.4.3 TEST PROCEDURES .......ooittiiiiiiiiiiiiiieetee ettt te e te ettt e s babebebebe s bsbnbnbnbnbnbnnnnes 79
Report No.: RF9504111.29 2 Report Format Version 2.0.4




4.4.4 DEVIATION FROM TEST STANDARD .....cciiiiiiitiiiiie et 79
445  TEST SETUP ..ottt et et e e s e e e e e s 80
446 EUT OPERATING CONDITIONS. . ... ..ottt e e 80
447 TEST RESULTS ..ottt e e e e s e e r e e e s naees 81
4.5 POWER SPECTRAL DENSITY MEASUREMENT ..ot 84
451 LIMITS OF POWER SPECTRAL DENSITY MEASUREMENT .......cccciiiiiiieieeeeee e 84
452 TESTINSTRUMENTS ... e 84
453 TEST PROCEDURE ......oooiiiiiiiii ettt 84
4.5.4 DEVIATION FROM TEST STANDARD ....ccoiiiiiitiiiiiiie ettt 84
455  TEST SETUP ... r e e e e s 85
456 EUT OPERATING CONDITION .....ottiiiiiiiieiiiiee et 85
457  TEST RESULTS ..ottt s et e e e e e e s e e e e e e e s snn e e neaennanes 86
4.6 BAND EDGES MEASUREMENT ..ottt 102
4.6.1 LIMITS OF BAND EDGES MEASUREMENT .....coioiiiiiiiiiee e 102
4.6.2 TEST INSTRUMENTS ...ttt e s a e e e s e r e e e 102
4.6.3 TEST PROCEDURE ...ttt 103
4.6.4 DEVIATION FROM TEST STANDARD .....ccoiitiiiiiiiiiee it 103
4.6.5 EUT OPERATING CONDITION ..ottt e e e e 103
4.6.6  TEST RESULTS ..ottt e e e r e e e e 104
4.7 ANTENNA REQUIREMENT ..ottt 128
4.7.1 STANDARD APPLICABLE .....coiiiiii et 128
4.7.2 ANTENNA CONNECTED CONSTRUCTION.......ccttiiiiiiiiiiiiiiiieee e 128
5. PHOTOGRAPHS OF THE TEST CONFIGURATION .....ccoiiiiiiiiiiie e 129
6. INFORMATION ON THE TESTING LABORATORIES........oooiiiiiiiiiiiieeeeereene e 133
AP P EN D X - A et a e e e e e e e a e A-1

Report No.: RF9504111.29 3 Report Format Version 2.0.4



1. CERTIFICATION

PRODUCT :
MODEL NO.:
BRAND:
APPLICANT :
TESTED:

TEST SAMPLE:
STANDARDS :

2.4GHz 802.11n MPCI Module
WLN-1307

D-Link

D-Link Corporation

Apr. 13 ~ Apr. 17, 2006
ENGINEERING SAMPLE

FCC Part 15, Subpart C (Section 15.247),
ANSI C63.4-2003

The above equipment has been tested by Advance Data Technology

Corporation, and found compliance with the requirement of the above standards.

The test record, data evaluation & Equipment Under Test (EUT) configurations

represented herein are true and accurate accounts of the measurements of the

sample’s EMC characteristics under the conditions specified in this report.

PREPARED BY DATE: May 18, 2006
TECHNICAL
ACCEPTANCE DATE: May 18, 2006

Responsible for RF

APPROVED BY

Lorlg Chen

/ﬂ Oriy (ij,f , DATE: May 18, 2006

Gary Chanb / Supervisc\:f
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2. SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC Part 15, Subpart C

STANDARD

of fundamental frequency

SECTION TEST TYPE AND LIMIT RESULT REMARK
Meet the requirement of limit.
15.207 AC Power Conducted Emission PASS [Minimum passing margin is
—13.94dB at 0.210MHz.
Spectrum Bandwidth of a Direct
15.247(a)(2) |Sequence Spread Spectrum System PASS |Meet the requirement of limit.
Limit : min. 500kHz
Maximum Peak Output Power , .
15.247(b) . PASS |Meet the requirement of limit.
Limit: max. 30dBm
15.247(d) Transmitter Radiated Emissions PASS m_ee_t the reqw.rement OT I|m|t.
. —— inimum passing margin is
Limit: Table 15.209 _1.10dB at 199.12MHz.
Power Spectral Density , .
15.247(e) o PASS |Meet the requirement of limit.
Limit: max. 8dBm
Band Edge Measurement
15.247(d) Limit: 20dB less than the peak value PASS |Meet the requirement of limit.

2.1 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been
estimated for tests performed on the EUT as specified in CISPR 16-4:

MEASUREMENT FREQUENCY UNCERTAINTY
Conducted emissions 9kHz ~ 30MHz 2.44dB
30MHz ~ 200MHz 3.73dB
. o 200MHz ~1000MHz 3.74dB
Radiated emissions
1GHz ~ 18GHz 2.20dB
18GHz ~ 40GHz 1.88 dB

This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k = 2.

Report No.: RF950411L.29 5
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

PRODUCT 2.4GHz 802.11n MPCI Module
MODEL NO. WLN-1307

FCC ID KA2DIR615A1

POWER SUPPLY 3.3Vdc from host equipment

CCK, DQPSK, DBPSK for DSSS
64QAM, 16QAM, QPSK, BPSK for OFDM

MODULATION TECHNOLOGY |DSSS, OFDM

802.11b: 11/ 5.5/ 2/ 1Mbps
802.119: 54/ 48/ 36/ 24/ 18/ 12/ 9/ 6Mbps

Draft 802.11n (20MHz): 144.444/ 130.000/ 115.556/
TRANSFER RATE 86.667/57.778/ 43.333/ 28.889/ 14.444/ 72.2/ 65.0/
57.8/ 43.3/ 28.9/ 21.7/ 14.4]/ 7.2Mbps

Draft 802.11n (40MHz): 300/ 270/ 240/ 180/ 150/ 135/
120/ 90/ 60/ 45/ 30/ 15Mbps

FREQUENCY RANGE 2412MHz ~ 2462MHz

11 for 802.11b, 802.11g, draft 802.11n (20MHz)
7 for draft 802.11n (40MHz)

MAXIMUM OUTPUT POWER 102.341mW

MODULATION TYPE

NUMBER OF CHANNEL

ANTENNA TYPE Monopole antenna with 2dBi gain
DATA CABLE NA

I/O PORTS NA

NOTE:

1. The EUT incorporates a MIMO function with 802.11b, 802.11g, draft 802.11n. Physically, the
card provides two completed transmitters and three receivers.

2. The EUT is 2 * 3 spatial MIMO (2Tx & 3Rx) without beam forming function that only operate dual
chain configuration (both chain 0 and chain 1 transceivers are operational).

3. When the EUT operating in draft 802.11n, the software operation, which is defined by
manufacturer, only set 0 ~ 7 of “MCS” (MCS: Modulation and Coding Schemes) for single Tx, 8 ~
15 for dual Tx.

Report No.: RF9504111.29 6 Report Format Version 2.0.4



4. The EUT complies with draft 802.11n standards and backwards compatible with 802.11b, 802.11g
products.

5. The EUT operates in the 2.4GHz frequency spectrum with throughput of up to 300Mbps.

6. The above EUT information was declared by manufacturer and for more detailed features
description, please refer to the manufacturer's specifications or user's manual.

Report No.: RF9504111.29 Report Format Version 2.0.4



3.2 DESCRIPTION OF TEST MODES

Eleven channels are provided for 802.11b, 802.11g, draft 802.11n (20MHz):

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2412MHz 7 2442MHz
2 2417MHz 8 2447MHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 11 2462MHz
6 2437MHz

Seven channels are provided for draft 802.11n (40MHz):

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2422MHz 5 2442MHz
2 2427MHz 6 2447MHz
3 2432MHz 7 2452MHz
4 2437MHz

3.2.1 CONFIGURATION OF SYSTEM UNDER TEST

(Power from host equipment)

NOTEBOOK

T

::Ei A Antenna x 3

EUT + extend card

Report No.: RF950411L.29
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3.2.2 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE PLC RE< 1G RE > 1G APCM
. V v y v .
Where  PLC: Power Line Conducted Emission RE < 1G: Radiated Emission below 1GHz
RE > 1G: Radiated Emission above 1GHz APCM: Antenna Port Conducted Measurement

POWER LINE CONDUCTED EMISSION TEST:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

T AVAILABLE TESTED MODULATION IMODULATION] DATA RATE X
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) CONDITION
802.119 l1to11 1,6,11 OFDM BPSK 6 Single
Draft 802.11n (20MHz) 1to1l 1,6,11 OFDM BPSK 14.444 Dual
Draft 802.11n (40MHz) lto7 1,4,7 OFDM BPSK 30 Dual

RADIATED EMISSION TEST (BELOW 1 GH2z):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

XI Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE TESTED MODULATION JMODULATION| DATA RATE X
MODE
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) CONDITION

802.11g 1to1l 1 OFDM BPSK 6 Single
Draft 802.11n (20MHz) lto1l 1 OFDM BPSK 7.2 Single
Draft 802.11n (20MHz) l1to11 1 OFDM BPSK 14.444 Dual
Draft 802.11n (40MHz) 1to7 1 OFDM BPSK 15 Single
Draft 802.11n (40MHz) lto7 1 OFDM BPSK 30 Dual
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RADIATED EMISSION TEST (ABOVE 1 GH2z):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION |MODULATION] DATA RATE X
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) CONDITION

802.11b lto 1l 1,6, 11 DSSS DBPSK 1 Single

802.11g lto1l 1,6, 11 OFDM BPSK 6 Single
Draft 802.11n (20MHz) lto 1l 1,6,11 OFDM BPSK 7.2 Single
Draft 802.11n (20MHz) l1to 1l 1,6, 11 OFDM BPSK 14.444 Dual
Draft 802.11n (40MHz) lto7 1,4,7 OFDM BPSK 15 Single
Draft 802.11n (40MHz) lto7 1,4,7 OFDM BPSK 30 Dual

BANDEDGE MEASUREMENT:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

O AVAILABLE TESTED MODULATION |MODULATION| DATA RATE TX
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) CONDITION
802.11b lto11 1,11 DSSS DBPSK 1 Single
802.11g l1to11 1,11 OFDM BPSK 6 Single
Draft 802.11n (20MHz) lto11 1,11 OFDM BPSK 7.2 Single
Draft 802.11n (20MHz) ltoll 1,11 OFDM BPSK 14.444 Dual
Draft 802.11n (40MHz) lto7 1,7 OFDM BPSK 15 Single
Draft 802.11n (40MHz) lto7 1,7 OFDM BPSK 30 Dual
Report No.: RF9504111.29 10 Report Format Version 2.0.4




ANTENNA PORT CONDUCTED MEASUREMENT:

X Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION |MODULATION] DATA RATE X
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) CONDITION

802.11b lto 1l 1,6, 11 DSSS DBPSK 1 Single

802.11g lto1l 1,6, 11 OFDM BPSK 6 Single
Draft 802.11n (20MHz) lto 1l 1,6,11 OFDM BPSK 7.2 Single
Draft 802.11n (20MHz) l1to 1l 1,6, 11 OFDM BPSK 14.444 Dual
Draft 802.11n (40MHz) lto7 1,4,7 OFDM BPSK 15 Single
Draft 802.11n (40MHz) lto7 1,4,7 OFDM BPSK 30 Dual
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3.3 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF product. According to the specifications of the manufacturer, it
must comply with the requirements of the following standards:

FCC Part 15, Subpart C. (15.247)
ANSI C63.4-2003

All test items have been performed and recorded as per the above standards.

NOTE: The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used
to form a representative test configuration during the tests.

NO. PRODUCT BRAND MODEL NO. SERIAL NO. FCC ID
NOTEBOOK
1 COMPUTER DELL PPOSL 16484462992 E2K24CLNS
NO. SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORT UNITS
1 [NA

NOTE: All power cords of the above support units are non shielded (1.8m).
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4. TEST TYPES AND RESULTS

4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz)

0.15-0.5
0.5-5
5-30

CONDUCTED LIMIT (dBuV)
Quasi-peak Average
66 to 56 56 to 46
56 46
60 50

NOTE: 1. The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to

0.50 MHz.

3. All emanations from a class A/B digital device or system, including any network of
conductors and apparatus connected thereto, shall not exceed the level of field

strengths specified above.

4.1.2 TEST INSTRUMENTS

DESCRIPTION & MANUFACTURER | MODEL NO. SERIAL NO. CALIBRATED UNTIL
Test Receiver

ROHDE & SCHWARZ ESCS30 100288 Nov. 02, 2006
RF signal cable 5D-FB Cable-HYCO3-0 Jan. 06, 2007
Woken 1

LISN ESH2-75 100100 Jan. 09, 2007
ROHDE & SCHWARZ T

LISN

ROHDE & SCHWARZ ESH3-Z5 100311 Jan. 22, 2007
Software

ADT ADT_Cond_V3 NA NA

NOTE: 1. The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.

2. The test was performed in HwaYa Shielded Room 3.

3. The VCCI Site Registration No. is C-2047.

Report No.: RF950411L.29

13

Report Format Version 2.0.4




4.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room
with EUT being connected to the power mains through a line impedance
stabilization network (LISN). Other support units were connected to the power
mains through another LISN. The two LISNs provide 50 ohm/ 50uH of
coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for
maximum conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels
under (Limit - 20dB) was not recorded.

4.1.4 DEVIATION FROM TEST STANDARD

No deviation
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4.1.5 TEST SETUP

Vertical Ground
/ Reference Plane /Test Receiver

~ —
EUT el S o o o
|

40cm

80cm
|L|8Nh
[] [ |

N T

\Horizontal Ground

Reference Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

4.1.6 EUT OPERATING CONDITIONS

a. Connected the EUT into the notebook system and placed on a testing
table.

b. The computer system ran a test program (provided by manufacturer) to
enable EUT under transmission condition continuously at specific
channel frequency.

c. The notebook system displayed “H” messages on its screen.

d. Repeated item c.
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4.1.7 TEST RESULTS
CONDUCTED WORST-CASE DATA - 802.11g OFDM MODULATION:

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE  |6Mbps bl B 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
READING EMISSION
w | FrREQ. gOF:R' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor u
(U il LT [dB (uV)] [dB (uV)] (dB)
opr. | Av. [orP | AV | QP | AV. | QP | AV
1| 0210 | 010 2918 - |4928| - |6322|5322][ 1304 -
> | 0222 | 010 |4106| - 41161 - 6206615266 2150 -
3 | 1125 | 011 [3.751 - 318 - |5600] 4600 2214 -
2 | 1502 | 015 27451 - [ 2760 - |56.00 4600 2840 -
5 | 10277 | 037 |33811 - 3218 - |6000 5000 2582 -
6 | 12837 | 052 | 29561 - [3008| - 6000|5000 2002 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with
the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.

dBEuY

110 "

Peak Reading |~
100 QP Limit m‘
aq B Lirnit Pt

a0

70

1] ™
]2 ™
50 | - -
a0 ,| !« 4 &
30 Vk Wﬁhl vﬂ" MN“P M. et kg J }‘,*"'\/_.\m
P O
20 .
10
* . QP(Yalue

3000
M Hz

10.00

Report No.: RF9504111.29 16 Report Format Version 2.0.4




EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line 2
MODULATION TYPE |BPsk 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE  |6Mbps L 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
AT i TESTED BY Match Tsui
READING EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (aB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| 0158 | 010 |4822| - [4832| - |6558|5658 [ 1726 | -
2 | 0200 | 010 [4598| - [4608| - 6326|5326 1718 -
3 | 1078 | 020 [3338] - 3358 - 56004600 2242 -
72 | 2031 | 020 [3166] - 3.8 - 56004600 2214 -
5 | 10441 | 048 3556 - [3604| - |6000]5000] 2396 -
6 | 12840 | 056 |3044| - [3100| - |6000]5000][ 2000 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with

the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dBu
110

100

a0

Peak Reading
WP Lirnit
B Lirnit

s
Pt
o

a0

T

EDT‘H
o

S0

40

i
SDJI

1000

X QP Yalue

3000
M Hz
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE  |6Mbps L 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
AT i TESTED BY Match Tsui
READING | EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hz] [ e | (a8 uv) [dB (uV)] [dB (uV)] (dB)
oP. | AV. | QP | AV. | 0P | AV. | QP | AV
T | 0150 | 010 |4963| - |49.73| - |66.00]56.00] 1627 | -
> | 0209 | 010 | 4579 - | 4589 - 63265326 1737 | -
3 | 1078 | 011 |3395| - |3406| - |5600] 46.00| 2194 | -
4 | 2363 | 023 |2810] - [2833] - |5600] 4600 2767 -
5 | 10172 | 037 |3419| - |3456] - |6000]5000] 2544 -
6 | 12613 | 050 |30.15] - ]3065] - |6000]5000] 2935 ] -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with
the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Line 2
MODULATION TYPE |BPsk 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE  |6Mbps L 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
AT i TESTED BY Match Tsui
READING EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (aB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| 0150 | 010 [2925| - [4935| - 6600|5600 1665 -
2 | 0216 | 010 [4528| - [4538| - 6296|529 [ 1758 -
3 | 1066 | 020 [33241 - 3344 - 56004600 2256 | -
2 | 2070 | 021 |3186| - 3207 - |5600]26.00] 2393 | -
5 | 10813 | 049 3562 - [3611| - |6000|5000] 2389 -
6 | 12648 | 055 |3124| - [3L79| - |6000[5000][ 2821 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with
the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 PHASE Line 1
MODULATION TYPE |BPsk 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE  |6Mbps L 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
DO Coard TESTED BY Match Tsui
READING EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (aB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| 0162 | 010 |2543| - [4553| - |6538|5538[ 1985 -
2 | 0220 | 010 [2427| - 4237 - |6281 5281 1842 -
3 | 0645 | 010 [3299 - [3509] - 5600 4600|2001 -
2 | 1086 | 01l |3434| - |3345| - |56.00]|46.00]| 2155 -
5 | 2527 | 024 | 2696 - [2720] - [56.00]46.00][ 2880 -
6 | 10465 | 039 |3408| - |3447| - |6000|5000][ 2553 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with
the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 PHASE Line 2
MODULATION TYPE |BPsk 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE  |6Mbps L 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
DO Coard TESTED BY Match Tsui
READING EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (aB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| 0156 | 010 |2108| - [4118| - 6565|5565 2447 | -
2 | 0216 | 010 [4475| - [4485| - 6296|529 [ 1811 | -
3 | 1105 | 020 [33081 - 3328 - |5600 4600|2272 -
2 | 20724 | 021 |3151| - 3172 - 5600|4600 2428 -
5 | 10527 | 048 | 36241 - |3672] - |6000]5000]| 2328 -
6 | 16101 | 061 |3060| - [3130| - |6000|5000][ 2870 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with
the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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DRAFT 802.11n (20MHz) OFDM MODULATION:

EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 1 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE | 14.444Mbps (SYSTEND) 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, .
AN 2o0g TESTED BY Match Tsui
READING | EMISSION
w | FrREQ. (F:OF:R' VALUE LEVEL [d"B”\(’”I/)] M’?(fBC;'N
0. actor
[MHZ] b [dB (uV)] [dB (uV)] .
oP. | AV. | oP | AV. | QP | AV. | QP | Av.
T | 0205 | 010 | 4414 - |4424a| - | 6342|5342 1908 | -
> [ 0306 | 010 |31.14a| - |3124| - |6007 |5007| 2883 -
3 | 0853 | 010 |2823| - | 2833| - |5600|4600| 2767 -
a2 | 2207 | 022 | 2810 - [ 2832 - |5600]| 4600 2768 | -
5 | 10176 | 037 |3452] - |3489] - |6000]|5000] 2541 -
6 | 15750 | 062 | 2606| - |2668| - |6000]5000]| 3332 | -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with

the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line 2
MODULATION TYPE |BPsK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE  |14.444Mbps pedeliEn 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
AN i TESTED BY Match Tsui
READING | EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (dB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| 0216 | 010 [2517| - 4527 - 6296|529 [ 1760 -
2 | 0318 | 010 [3545| - [3555| - [5976 2976 2221 -
3 | 0650 | 014 [32911 - 3305 - 5600 4600|2295 -
2| 2262 | 022 | 2860 - [2882| - |5600]26.00] 2718 | -
5 | 10359 | 047 |3495] - 342 - |6000|5000] 2458 | -
6 | 12645 | 055 |2037| - 2092 - |6000]5000][-3008] -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with

the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Line 1
MODULATION TYPE |BPsK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE  |14.444Mbps pedeliEn 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
AN i TESTED BY Match Tsui
READING | EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (dB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| 0166 | 010 |3738| - [3748| - |6518|5618[ 2770 -
2 | 0216 | 010 [4471| - [4481| - 6296|529 [ 1815 -
3 | 0832 | 010 [ 28911 - [2001 - 5600 4600 2609 -
2| 2152 | 021 | 2764 - 278 - |56.00] 26.00] 2815 | -
5 | 10758 | 040 |3400] - [|3440| - |6000]5000] 2560 -
6 | 17313 | 060 | 2621 - [2681] - |6000]|5000][ 3310 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with
the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 6 PHASE Line 2
MODULATION TYPE |BPsK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE  |14.444Mbps pedeliEn 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
AN i TESTED BY Match Tsui
READING EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (aB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| 0150 | 010 2295 - [4305| - 6600|5600 2205 -
2 | 0205 | 010 [2294| - [4304| - |6342|5342| 2038 -
3 | 0218 | 010 [45981 - 4608 - 62901 5201 1683 -
2| 0654 | 014 [3313| - 33271 - 5600 4600|2273 -
5 | 2066 | 021 |2799] - 2820 - |5600]26.00] 2780 -
6 | 10500 | 048 |3538| - |3586| - |6000]5000][ 2214 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with

the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 PHASE Line 1
MODULATION TYPE |BPsK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE  |14.444Mbps pedeliEn 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
oNBIONS Cogrd TESTED BY Match Tsui
READING EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (dB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| 0162 | 010 |3805| - [3815| - |6538|5638[ 2723 -
2 | 0216 | 010 [4450| - [4469| - 6296|529 [ 1827 | -
3 | 0820 | 010 [ 28391 - 2849 - 5600 4600|2750 -
2 | 19034 | 019 | 2687 - |27.06] - |56.00] 46.00| -28.94 | -
5 | 10523 | 039 | 34711 - [3510] - |60.00]5000]| 2400 -
6 | 12508 | 050 |2838| - |2888| - |6000]5000][ 3112 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with

the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 PHASE Line 2
MODULATION TYPE |BPsK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE  |14.444Mbps pedeliEn 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
oNBIONS Cogrd TESTED BY Match Tsui
READING EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hz] [ e | (a8 uv) [dB (uV)] [dB (uV)] (dB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| o180 | 010 |3497| - [3507| - |6408|5408][ 2001 -
2 | 0222 | 010 [3809| - [3819| - |6266|5266][ 2247 -
3 | 0658 | 014 |30671 - 3081 - |5600 4600|2519 -
2 | 2355 | 023 | 2820 - | 2844 - |56.00] 4600 2756 | -
5 | 10512 | 048 | 35131 - |3561] - |6000]5000]| 2439 -
6 | 18137 | 059 | 25121 - 2571 - |6000|5000][ 3220 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with

the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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DRAFT 802.11n (40MHz) OFDM MODULATION:

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE | 30Mbps kel Bl 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
READING EMISSION
w | FrREQ. gOF:R' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor u
ez | o | (98 @y [dB (uV)] [dB (uV)] (dB)
opr. | Av. [P | AV. | QP | AV. | QP | AV
T | 0150 | 010 |43001 - [4319] - | 6600|5600 2281 -
> | 0213 | 010 [4460| - 4279 - |esit|sai| 1832 -
3 | 0943 | 010 [28701 - 2880 - |56.00 4600|2720 -
2| 2172 | 021 2846 - | 28671 - 5600 4600|2733 | -
5 | 10203 | 037 [32661 - [3503] - 6000 5000|2497 -
6 | 16172 | 061 | 25861 - 2647 - 6000|5000 3353 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with

the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 1 PHASE Line 2
MODULATION TYPE |BPsK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE | 30Mbps pedeliEn 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
AN i TESTED BY Match Tsui
READING EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (aB)
oP. | Av. or | av. [or. | Av. | or. | Av.
T | 0205 | 010 |2404| - [2414| - 6342|5342 1928 -
2 | 0248 | 010 [3938| - [3048| - |6L8a|5184[ 2236 -
3 | 0818 | 017 | 23981 - 2215 - |56.00 4600 3185 | -
7 | 2246 | 022 2784 - | 2806 - 5600 4600 2704 -
5 [ 10210 | 047 32761 - 323 - 6000 5000 2277 -
6 | 12895 | 056 |2846| - [2002| - |6000]5000][ 3008 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with

the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 4 PHASE Line 1
MODULATION TYPE |BPsK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE | 30Mbps pedeliEn 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
AN i TESTED BY Match Tsui
READING EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (aB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| 0154 | 010 |2149| - [a150| - 6579|5579 2220 -
2 | 0200 | 010 [4537| - 4547 - 6326|5326 1779 -
3 | 0638 | 010 [ 30551 - 13065 - 5600 4600|2535 -
2| 2258 | 022 | 2886 - [2008| - |56.00] 26.00] 2602 | -
5 | 10120 | 037 3446 - |3483| - |6000|5000] 2517 | -
6 | 12773 | 051 |2786| - [2837| - |6000]5000][ 3163 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with

the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Line 2
MODULATION TYPE |BPsK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE | 30Mbps pedeliEn 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
AN i TESTED BY Match Tsui
READING | EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (dB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| 0200 | 010 |2569| - [4579| - 6326|5326 1747 -
2 | 0205 | 010 [3132| - [3142| - 6040|5040 2808 | -
3| 0877 | 018 27601 - 27781 - 5600 4600 2822 -
2 | 2047 | 020 | 2742 - 2762 - |56.00] 26.00] 2838 | -
5 | 10137 | 046 3486 - [3532| - |6000|5000] 2468 -
6 | 12605 | 055 |2880| - |2044| - |6000]5000][-3056] -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with

the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 7 PHASE Line 1
MODULATION TYPE |BPsK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE | 30Mbps pedeliEn 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
AN i TESTED BY Match Tsui
READING EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (aB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| 0216 | 010 [2475| - [2485| - 629|529 [ -1811| -
2 | 0231 | 010 [3742| - 3752 - 6242|5242 2290 -
3 | 0943 | 010 [ 28821 - 2892 - 5600 4600|2708 -
2 | 2285 | 022 2826 - | 2848 - |56.00 4600 2752 -
5 | 10715 | 040 |3393| - [3433| - |6000|5000] 2567 | -
6 | 12453 | 049 | 28071 - [2856| - |6000]5000][ 3142 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with

the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 7 PHASE Line 2
MODULATION TYPE |BPsK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE | 30Mbps pedeliEn 120Vac, 60 Hz
ENVIRONMENTAL | 20deg. C, 60%RH, _
AN i TESTED BY Match Tsui
READING EMISSION
.| FREQ CF:OFER' VALUE LEVEL d;'M'I/ MA:BG'N
0. actor
Hl | S [dB (uV)] [dB (uV)] [dB (uV)] (aB)
oP. | Av. or | av. [or. | Av. | or. | Av.
1| 0154 | 010 2157 - [a167| - 6579|5679 2212 -
2 | 0203 | 010 [2250| - 4260 - 6347|5347 2078 -
3 | 0638 | 014 [32451 - 3250 - |56.00 4600 2341 -
2| 0943 | 019 [3055| - [3074] - |56.00] 26.00] 2526 | -
5 | 10402 | 047 [ 3522 - 3560 - |6000|5000] 2431 | -
6 | 12422 | 054 |2895| - [|2049| - |6000]5000][ 3051 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and measurement with

the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Emissions radiated outside of the specified bands, shall be according to the
general radiated limits in 15.209 as following:

FREQUENCIESMHZ) | (microvolisimeter) |  DISTANGE (mters)

0.009 ~ 0.490 2400 / F(kHz) 300
0.490 ~ 1.705 24000 / F(kHz) 30
1.705 ~ 30.0 30 30

30 ~ 88 100 3

88 ~ 216 150 3

216 ~ 960 200 3

Above 960 500 3

NOTE:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uVv/m).

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on
average detector, however, the peak field strength of any emission shall not exceed the
maximum permitted average limits, specified above by more than 20dB under any condition of
modulation.
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4.2.2 TEST INSTRUMENTS

DESCRIPTION &
MANUFACTURER MODEL NO. SERIAL NO. CALIBRATED UNTIL
Test Receiver
ESIB7 100188 Dec. 20, 2006
ROHDE & SCHWARZ
Spectrum Analyzer
FSP40 100039 Nov. 27, 2006
ROHDE & SCHWARZ
BILOG Antenna
VULB9168 9168-157 Jan. 15, 2007
SCHWARZBECK
HORN Antenna
BBHA 9120 D 9120D-407 Jan. 22, 2007
SCHWARZBECK
HORN Antenna
BBHA 9170 BBHA9170147 Jan. 26, 2007
SCHWARZBECK
Preamplifier
) 8449B 3008A01961 Oct. 23, 2006
Agilent
Preamplifier
] 8447D 2944A10629 Oct. 27, 2006
Agilent
RF signal cable
SUCOFLEX 104 214380/4 Jan. 16, 2007
HUBER+SUHNER
RF signal cable
SUCOFLEX 104 219266/4 Jan. 16, 2007
HUBER+SUHNER
Software .
ADT_Radiated V5.14 NA NA
ADT. - -
Antenna Tower
AT100 AT93021702 NA
ADT.
Turn Table
TT100. TT93021702 NA
ADT.
Controller
SC100. SC93021702 NA
ADT.
NOTE: 1. The calibration interval of the above test instruments is 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.

2. The test was performed in HwaYa Chamber 1.
3. The horn antenna and HP preamplifier (model: 8449B) are used only for the

measurement of emission frequency above 1GHz if tested.
4. The IC Site Registration No. is 1C4924-2.
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4.2.3 TEST PROCEDURES

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground
at a 3 meters semi-anechoic chamber. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna,
which was mounted on the top of a variable-height antenna tower.

c. The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field
strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and
then the antenna was tuned to heights from 1 meter to 4 meters and the
rotatable table was turned from O degrees to 360 degrees to find the maximum
reading.

e. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was lower than the limit specified,
then testing could be stopped and the peak values of the EUT would be
reported. Otherwise the emissions would be re-tested one by one using peak,
guasi-peak or average method as specified and then reported in a data sheet.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1 MHz for
Peak detection at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and the video bandwidth
is 10Hz for Average detection (AV) at frequency above 1GHz.

4.2.4 DEVIATION FROM TEST STANDARD

No deviation
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4.2.5 TEST SETUP

Ant. Tow 1-dm
Yariahle
EUT& - 3m - /
support Units
Turn Tahle
- /”f
0.8m I
Ground Plane
Test Receive;t;
Moo o
[ B B R - 1

For the actual test configuration, please refer to the related item — Photographs of

the Test Configuration.

4.2.6 EUT OPERATING CONDITIONS

Same as 4.1.6

Report No.: RF950411L.29 37

Report Format Version 2.0.4




4.2.7 TEST RESULTS

BELOW 1GHz WORST-CASE DATA:
802.11g OFDM MODULATION:

EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE Below 1000MHz
INPUT POWER

MODULATION TYPE | BPSK for 802.11g (SYSTEM) 120Vac, 60 Hz

TRANSFER RATE 6Mbps DETECTOR FUNCTION |Quasi-Peak

ENVIRONMENTAL |23deg. C, 68%RH, .

CONDITIONS 991hPa TESTED BY Match Tsui

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

wo| Free [EUSSON| L | wanan |AIEMA| TABE | S feopsecnon

(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 98.04 36.70 QP 43.50 -6.80 150 H 1 27.67 9.02

2 133.03 36.89 QP 43.50 -6.61 1.50 H 166 24.36 12.53

3 166.07 37.57 QP 43.50 -5.93 1.50 H 166 24.54 13.03

4 199.12 42.40 QP 43.50 -1.10 2.00H 166 31.51 10.89

5 232.16 40.88 QP 46.00 -5.12 150 H 166 28.99 11.88

6 265.21 44.63 QP 46.00 -1.37 2.00 H 166 31.29 13.34

7 300.20 44.86 QP 46.00 -1.14 1.00 H 283 29.24 15.62

8 333.25 41.43 QP 46.00 -4.57 1.00H 283 25.37 16.06

9 739.52 36.03 QP 46.00 -9.97 1.50 H 232 10.59 25.44
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

vo.| FREQ | Pl [ umir f wmerei gt ARGl | vaLue | FACTOR -

(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 64.99 28.62 QP 40.00 -11.38 1.00 V 310 15.95 12.68

2 98.04 34.03 QP 43.50 -9.47 1.00 V 310 25.00 9.02

3 199.12 32.15 QP 43.50 -11.35 150V 265 21.26 10.89

4 265.21 37.44 QP 46.00 -8.56 150V 265 24.10 13.34

5 298.26 34.89 QP 46.00 -11.11 150V 265 19.36 15.53

6 333.25 33.04 QP 46.00 -12.96 1.00 V 226 16.98 16.06

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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DRAFT 802.11n (20MHz) OFDM MODULATION: Single TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE Below 1000MHz
BPSK for draft 802.11n INPUT POWER
MODULATION TYPE (20MH?2) (SYSTEM) 120Vac, 60 Hz
TRANSFER RATE 7.2Mbps DETECTOR FUNCTION |Quasi-Peak
ENVIRONMENTAL |23deg. C, 68%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. TI\RAﬁS) LEVEL (dlélllj\/l\};l'm) M?CTS'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 99.98 38.46 QP 43.50 -5.04 150 H 193 29.47 8.99
2 133.03 36.82 QP 43.50 -6.68 1.50 H 193 24.30 12.53
3 166.07 37.06 QP 43.50 -6.44 1.50 H 193 24.03 13.03
4 199.12 42.35 QP 43.50 -1.15 2.00H 193 31.46 10.89
5 232.16 40.96 QP 46.00 -5.04 1.50 H 193 29.07 11.88
6 265.21 44.23 QP 46.00 -1.77 2.00H 193 30.89 13.34
7 298.26 44.89 QP 46.00 -1.11 2.00H 193 29.36 15.53
8 333.25 41.83 QP 46.00 -4.17 1.00H 169 25.77 16.06
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ZGE% LEVEL (dléltl:ﬂvl;rm) M?;BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 64.99 27.65 QP 40.00 -12.35 1.00V 331 14.97 12.68
2 99.98 34.17 QP 43.50 -9.33 1.50 V 244 25.18 8.99
3 199.12 32.23 QP 43.50 -11.27 1.50 vV 244 21.34 10.89
4 265.21 36.67 QP 46.00 -9.33 1.50 VvV 244 23.33 13.34
5 298.26 34.91 QP 46.00 -11.09 1.50V 244 19.38 15.53
6 333.25 32.01 QP 46.00 -13.99 1.00 V 271 15.95 16.06

REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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DRAFT 802.11n (20MHz) OFDM MODULATION: Dual TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE Below 1000MHz
BPSK for draft 802.11n INPUT POWER
MODULATION TYPE (20MH?2) (SYSTEM) 120Vac, 60 Hz
TRANSFER RATE 14.444Mbps DETECTOR FUNCTION |Quasi-Peak
ENVIRONMENTAL |23deg. C, 68%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. TI\RAﬁS) LEVEL (dlélllj\/l\};l'm) M?CTS'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 99.98 37.42 QP 43.50 -6.08 1.00 H 253 28.43 8.99
2 133.03 36.23 QP 43.50 -7.27 1.00 H 253 23.71 12.53
3 166.07 38.07 QP 43.50 -5.43 1.00 H 253 25.04 13.03
4 199.12 42.39 QP 43.50 -1.11 2.00H 253 31.50 10.89
5 232.16 40.87 QP 46.00 -5.13 1.00H 253 28.99 11.88
6 265.21 44.69 QP 46.00 -1.31 2.00H 253 31.35 13.34
7 298.26 44.76 QP 46.00 -1.24 1.00 H 253 29.23 15.53
8 333.25 41.08 QP 46.00 -4.92 1.00H 151 25.02 16.06
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ZGE% LEVEL (dléltl:ﬂvl;rm) M?;BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 64.99 27.44 QP 40.00 -12.56 1.00V 304 14.77 12.68
2 98.04 33.14 QP 43.50 -10.36 1.00 V 304 24.12 9.02
3 199.12 33.42 QP 43.50 -10.08 1.00 V 25 22.53 10.89
4 232.16 31.49 QP 46.00 -14.51 1.00 vV 25 19.60 11.88
5 265.21 37.32 QP 46.00 -8.68 1.00V 25 23.98 13.34
6 298.26 34.49 QP 46.00 -11.51 1.00 V 25 18.96 15.53
7 333.25 32.86 QP 46.00 -13.14 1.00 V 334 16.80 16.06

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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DRAFT 802.11n (40MHz) OFDM MODULATION: Single TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE Below 1000MHz
BPSK for draft 802.11n INPUT POWER
MODULATION TYPE (40MH?2) (SYSTEM) 120Vac, 60 Hz
TRANSFER RATE 15Mbps DETECTOR FUNCTION |Quasi-Peak
ENVIRONMENTAL |23deg. C, 68%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ZGE% LEVEL (dléll’jﬂ\»-m) M?CTS'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 98.04 40.05 QP 43.50 -3.45 150 H 352 31.02 9.02
2 133.03 36.62 QP 43.50 -6.88 1.00 H 145 24.09 12.53
3 166.07 37.22 QP 43.50 -6.28 1.00 H 145 24.19 13.03
4 199.12 42.21 QP 43.50 -1.29 2.00H 145 31.32 10.89
5 232.16 42.11 QP 46.00 -3.89 1.00H 145 30.23 11.88
6 265.21 44.36 QP 46.00 -1.64 2.00H 145 31.02 13.34
7 300.20 44.00 QP 46.00 -2.00 1.00 H 277 28.38 15.62
8 331.30 40.35 QP 46.00 -5.65 1.00H 145 24.31 16.03
9 720.08 32.17 QP 46.00 -13.83 1.00H 43 7.37 24.80
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\F;E(ZD) LEVEL (dléll':/l\;rm) M?{?SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 64.99 27.46 QP 40.00 -12.54 1.00 V 247 14.78 12.68
2 98.04 32.77 QP 43.50 -10.73 1.00 V 247 23.75 9.02
3 199.12 33.60 QP 43.50 -9.90 2.00V 112 22.71 10.89
4 232.16 31.95 QP 46.00 -14.05 2.00 vV 112 20.07 11.88
5 265.21 35.95 QP 46.00 -10.05 2.00V 112 22.61 13.34
6 298.26 32.69 QP 46.00 -13.31 2.00V 112 17.16 15.53
7 331.30 32.41 QP 46.00 -13.59 2.00V 112 16.37 16.03
8 799.78 31.81 QP 46.00 -14.19 1.00V 295 5.81 26.00

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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DRAFT 802.11n (40MHz) OFDM MODULATION: Dual TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE Below 1000MHz
BPSK for draft 802.11n INPUT POWER
MODULATION TYPE (40MH?2) (SYSTEM) 120Vac, 60 Hz
TRANSFER RATE 30Mbps DETECTOR FUNCTION |Quasi-Peak
ENVIRONMENTAL |23deg. C, 68%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ZGE% LEVEL (dléll’jﬂ\»-m) M?CTS'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 98.04 39.30 QP 43.50 -4.20 1.00 H 10 30.28 9.02
2 133.03 34.50 QP 43.50 -9.00 1.00 H 211 21.97 12.53
3 166.07 37.51 QP 43.50 -5.99 1.00H 211 24.47 13.03
4 199.12 42.37 QP 43.50 -1.13 2.00H 211 31.48 10.89
5 232.16 41.59 QP 46.00 -4.41 1.00H 211 29.70 11.88
6 265.21 44.55 QP 46.00 -1.45 1.00 H 211 31.21 13.34
7 298.26 42.50 QP 46.00 -3.50 1.00H 211 26.97 15.53
8 333.25 40.62 QP 46.00 -5.38 1.00H 109 24.56 16.06
9 720.08 31.97 QP 46.00 -14.03 2.00H 67 7.17 24.80
10 739.52 32.88 QP 46.00 -13.12 1.50 H 31 7.45 25.44
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. TSES) LEVEL (dléllljvl\;rm) M?(?SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 64.99 25.43 QP 40.00 -14.57 1.00 V 97 12.75 12.68
2 98.04 32.59 QP 43.50 -10.91 1.00 vV 97 23.56 9.02
3 199.12 33.41 QP 43.50 -10.09 1.00V 220 22.52 10.89
4 265.21 34.88 QP 46.00 -11.12 1.00 V 220 21.54 13.34
5 298.26 32.34 QP 46.00 -13.66 1.00 V 220 16.81 15.53
6 333.25 32.94 QP 46.00 -13.06 1.00 vV 289 16.88 16.06
7 811.44 31.31 QP 46.00 -14.69 1.00V 160 5.16 26.15

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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802.11b DSSS MODULATION:

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE 1~ 25GHz
INPUT POWER
MODULATION TYPE | DBPSK (SYSTEM) 120Vac, 60 Hz
TRANSFER RATE | 1Mbps DETECTOR FUNCTION |Peak(PK)
Average (AV)
ENVIRONMENTAL 25deg. C, 65%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW |CORRECTION
NO. ?ﬁﬁ% LEVEL | dIE_;IlLVI\;rm) M'?CTBC')"N HEIGHT | ANGLE | VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 | 239000 | 5293PK | 74.00 -21.07 1.09 H 22 21.54 31.39
1 | 239000 | 4416Av | 54.00 L0.84 1.09 H 22 12.77 31.39
> | *2412.00 | 98559 PK 1.09 H 22 67.13 31.46
> | *2412.00 | 94.85Av 1.09 H 22 63.39 31.46
3 | 482400 | 4590PK | 74.00 -28.10 1.05 H 17 8.77 37.13
3 | 482400 | 3647Aav | 54.00 11753 1.05 H 17 .0.66 37.13
4 | 964800 | 5480PK | 7859 -23.79 119 H 112 7.23 47.57
4 | 964800 | 4480Av | 7485 -30.05 119 H 112 277 47.57
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW | CORRECTION
NO. Z\F;E% LEVEL | dIE_;ISAvI/Tm) M’?;ES'N HEIGHT | ANGLE | VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 225000 | 5817PK | 74.00 .15.83 1.00 V 273 27.28 30.89
> | 225000 | 5005Av | 54.00 -3.95 1.00 V 273 10.16 30.89
3 | 2386.00 | 59.37PK | 74.00 11463 111V 81 28.00 31.37
4 | 2386.00 | 49.90Av | 54.00 410 111V 81 18.53 31.37
5 | *2412.00 | 109.68 PK 1.09V 78 78.22 31.46
6 | *2412.00 | 106.06 AV 1.00 V 78 74.60 31.46
7 | 482400 | 4717pPK | 7400 -26.83 125V 130 10.04 37.13
8 | 482400 | 4040Av | 54.00 -13.60 125V 130 3.27 37.13
9 | 7236.00 | 5476PK | 89.68 134,92 140V 360 10.22 44.54
10 | 723600 | 4697AV | 86.06 -39.09 140V 360 2.43 44.54
11| 9648.00 | 56.78PK | 89.68 -32.90 123V 31 9.21 47.57
12 | 964800 | 47.40AV | 86.06 -38.66 123V 31 .0.17 47.57

REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “*“: Fundamental frequency.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 6 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER

MODULATION TYPE | DBPSK S 120Vac, 60 Hz

TRANSFER RATE | 1Mbps DETECTOR FUNCTION |Péak(PK)

Average (AV)

CONDITIONS

ENVIRONMENTAL

25deg. C, 70%RH,
991hPa

TESTED BY

Match Tsui

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

wo| mrzo (eSO ] wwr [ uarci [T Taae | s |eoneserion
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2437.00 98.01 PK 1.13H 360 66.47 31.54
1 *2437.00 94.30 AV 1.13H 360 62.76 31.54
2 4874.00 48.71 PK 74.00 -25.29 1.54H 59 11.42 37.29
2 4874.00 44.06 AV 54.00 -9.94 1.54 H 59 6.77 37.29
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
wo| mrzo (eSO wwr [ uanci [ Taare | s Jeoneserion
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2280.00 59.28 PK 74.00 -14.72 1.00V 177 28.27 31.01
1 2280.00 51.01 AV 54.00 -2.99 1.00 V 177 20.00 31.01
2 *2437.00 109.71 PK 1.14V 81 78.17 31.54
2 *2437.00 106.05 AV 1.14V 81 74.51 31.54
3 4874.00 50.72 PK 74.00 -23.28 127V 331 13.43 37.29
3 4874.00 48.33 AV 54.00 -5.67 127V 331 11.04 37.29
4 7311.00 56.44 PK 74.00 -17.56 1.26 V 42 11.66 44.79
4 7311.00 45.42 AV 54.00 -8.58 1.26 V 42 0.64 44.79
5 9748.00 57.51 PK 89.71 -32.20 1.37V 360 9.69 47.82
5 9748.00 48.72 AV 86.05 -37.33 1.37V 360 0.90 47.82

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL

Channel 11

FREQUENCY RANGE

1~ 25GHz

MODULATION TYPE | DBPSK

INPUT POWER
(SYSTEM)

120Vac, 60 Hz

TRANSFER RATE 1Mbps

DETECTOR FUNCTION

Peak(PK)
Average (AV)

CONDITIONS

ENVIRONMENTAL

991hPa

25deg. C, 70%RH,

TESTED BY

Match Tsui

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

wo| Free [EUSSON| L | wanany |AIEMA| TABE | s feonsecnon
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 98.21 PK 1.09 H 148 66.59 31.62
1 *2462.00 94.24 AV 1.09 H 148 62.62 31.62
2 2483.50 52.46 PK 74.00 -21.54 1.09 H 148 20.76 31.70
2 2483.50 44.14 AV 54.00 -9.86 1.09 H 148 12.44 31.70
3 4924.00 49.47 PK 74.00 -24.53 1.20H 109 12.03 37.44
3 4924.00 44.27 AV 54.00 -9.73 1.20H 109 6.83 37.44
4 9848.00 55.36 PK 78.21 -22.85 1.20H 360 7.30 48.06
4 9848.00 44.33 AV 74.24 -29.91 1.20H 360 -3.73 48.06
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
wo| Free [EUSSON| L | wanany |AIEMA| TABE | s feopsecnon
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2320.00 60.32 PK 74.00 -13.68 1.00V 278 29.17 31.15
1 2320.00 52.23 AV 54.00 -1.77 1.00 V 278 21.08 31.15
2 *2462.00 110.40 PK 1.19V 230 78.78 31.62
2 *2462.00 106.65 AV 1.19V 230 75.03 31.62
3 2483.50 61.02 PK 74.00 -12.98 111V 45 29.32 31.70
3 2483.50 50.81 AV 54.00 -3.19 111V 45 19.11 31.70
4 2487.00 60.81 PK 74.00 -13.19 111V 78 29.10 31.71
4 2487.00 51.85 AV 54.00 -2.15 111V 78 20.14 31.71
5 4924.00 51.56 PK 74.00 -22.44 1.00V 44 14.12 37.44
5 4924.00 46.98 AV 54.00 -7.02 1.00 V 44 9.54 37.44

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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802.11g OFDM MODULATION:

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE 1~ 25GHz
INPUT POWER
MODULATION TYPE | BPSK (SYSTEM) 120Vac, 60 Hz
TRANSFER RATE  |6Mbps DETECTOR FUNCTION |P€ak(PK)
Average (AV)
ENVIRONMENTAL |24deg. C, 66%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW CORRECTION
NO. Z\'jﬁ% LEVEL (dIE_EIleVI;rm) M'?CTBC')"N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 58.99 PK 74.00 -15.01 1.09H 156 27.48 31.51
1 2390.00 48.19 AV 54.00 -5.81 1.09 H 156 16.68 31.51
2 | *2412.00 97.43 PK 1.09 H 156 65.85 31.58
2 | *2412.00 87.32 AV 1.09 H 156 55.74 31.58
3 4824.00 44.43 PK 74.00 -29.57 1.35H 360 7.46 36.96
3 4824.00 32.37 AV 54.00 -21.63 1.35H 360 -4.60 36.96
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW CORRECTION
NO. TSE% LEVEL (d'é'l'}/'\}/Tm) M/?(;:?)'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2367.00 62.48 PK 74.00 -11.52 1.29V 238 31.05 31.43
1 2367.00 49.97 AV 54.00 -4.03 1.29V 238 18.54 31.43
2 2390.00 69.75 PK 74.00 -4.25 1.75V 62 38.24 31.51
2 2390.00 52.26 AV 54.00 -1.74 1.75V 62 20.75 31.51
3 | *2412.00 | 110.87 PK 1.75V 62 79.29 31.58
3 | *2412.00 | 100.04 AV 1.75V 62 68.46 31.58
4 2487.00 62.90 PK 74.00 -11.10 1.33V 57 31.08 31.82
4 2487.00 52.34 AV 54.00 -1.66 1.33V 57 20.52 31.82
5 4824.00 49.04 PK 74.00 -24.96 1.32V 17 12.07 36.96
5 4824.00 36.15 AV 54.00 -17.85 1.32V 17 -0.82 36.96

REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE 1~ 25GHz
INPUT POWER
MODULATION TYPE | BPSK (SYSTEM) 120Vac, 60 Hz
TRANSFER RATE 6Mbps DETECTOR FUNCTION Peak(PK)
Average (AV)
ENVIRONMENTAL |24deg. C, 66%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW | CORRECTION
NO. Z\F;E% LEVEL | dIE_;ISAvI/Tm) M’?;ES'N HEIGHT | ANGLE | VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *2437.00 | 97.01 PK 1.26 H 165 65.35 31.66
1 | *2437.00 87.49 AV 1.26 H 165 55.83 31.66
2 4874.00 44.36 PK 74.00 -29.64 1.20 H 360 7.21 37.15
2 4874.00 33.26 AV 54.00 -20.74 1.20 H 360 -3.89 37.15
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW | CORRECTION
NO. Z\F;E% LEVEL (d'é'l'j"\}/Tm) M'?(?S'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2280.00 62.70 PK 74.00 -11.30 1.19V 135 31.57 31.13
1 2280.00 52.62 AV 54.00 -1.38 1.19V 135 21.49 31.13
2 2382.00 62.55 PK 74.00 -11.45 1.10V 242 31.07 31.48
2 2382.00 52.46 AV 54.00 -1.54 1.10V 242 20.98 31.48
3 | *2437.00 | 110.98 PK 1.08 V 234 79.32 31.66
3 | *2437.00 | 100.69 AV 1.08 V 234 69.03 31.66
4 2502.00 62.85 PK 90.98 -28.13 1.05V 291 30.98 31.87
4 2502.00 52.67 AV 80.69 -28.02 1.05 V 291 20.80 31.87
5 4874.00 49.60 PK 74.00 -24.40 1.29V 10 12.45 37.15
5 4874.00 36.57 AV 54.00 -17.43 1.29V 10 -0.58 37.15

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE 1~ 25GHz
INPUT POWER
MODULATION TYPE | BPSK (SYSTEM) 120Vac, 60 Hz
TRANSFER RATE 6Mbps DETECTOR FUNCTION Peak(PK)
Average (AV)
ENVIRONMENTAL |24deg. C, 66%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW | CORRECTION
NO. Z\F;E% LEVEL | dIE_;ISAvI/Tm) M’?;ES'N HEIGHT | ANGLE | VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *2462.00 | 96.89 PK 1.10 H 167 65.15 31.74
1 | *2462.00 87.02 AV 1.10 H 167 55.28 31.74
2 2483.50 59.36 PK 74.00 -14.64 1.10 H 167 27.55 31.81
2 2483.50 48.39 AV 54.00 -5.61 1.10 H 167 16.58 31.81
3 | 4924.00 43.60 PK 74.00 -30.40 1.20 H 10 6.31 37.29
3 | 4924.00 32.69 AV 54.00 -21.31 1.20 H 10 -4.60 37.29
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW | CORRECTION
NO. TSE% LEVEL (d'é'l'j/'\}/Tm) M/?;BG)'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 2280.00 61.41 PK 74.00 -12.59 1.21V 132 30.28 31.13
1 2280.00 51.79 AV 54.00 -2.21 1.21V 132 20.66 31.13
2 | *2462.00 | 109.84 PK 1.35V 57 78.10 31.74
2 | *2462.00 99.03 AV 1.35V 57 67.29 31.74
3 2483.50 65.19 PK 74.00 -8.81 1.33V 60 33.38 31.81
3 2483.50 52.31 AV 54.00 -1.69 1.33V 60 20.50 31.81
4 | 4924.00 49.35 PK 74.00 -24.65 1.23V 355 12.06 37.29
4 | 4924.00 36.27 AV 54.00 -17.73 1.23V 355 -1.02 37.29

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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DRAFT 802.11n (20MHz) OFDM MODULATION: SINGLE TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE 1~ 25GHz
INPUT POWER
MODULATION TYPE | BPSK (SYSTEM) 120Vac, 60 Hz
TRANSFER RATE | 7.2Mbps DETECTOR FUNCTION |Peak(PK)
Average (AV)
ENVIRONMENTAL |25deg. C, 70%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW | CORRECTION
NO. Z\'jﬁ% LEVEL (dIE_EIleVI;rm) M'?CTBC')"N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 65.19 PK 74.00 -8.81 1.42 H 360 33.80 31.39
1 2390.00 45.98 AV 54.00 -8.02 1.42 H 360 14.59 31.39
2 | *2412.00 | 100.50 PK 1.42 H 360 69.04 31.46
2 | *2412.00 90.51 AV 1.42 H 360 59.05 31.46
3 4824.00 45.69 PK 74.00 -28.31 1.00 H 0 8.56 37.13
3 4824.00 32.56 AV 54.00 -21.44 1.00 H 0 -4.57 37.13
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW | CORRECTION
NO. TSE% LEVEL (d'é'l'}/'\}/Tm) M/?(;:?)'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2367.00 67.55 PK 74.00 -6.45 1.17V 3 36.24 31.31
1 2367.00 50.77 AV 54.00 -3.23 1.17V 3 19.46 31.31
2 2390.00 72.24 PK 74.00 -1.76 1.12V 61 40.85 31.39
2 2390.00 51.60 AV 54.00 -2.40 1.12V 61 20.21 31.39
3 | *2412.00 | 107.53 PK 117V 76.07 31.46
3 | *2412.00 98.50 AV 1.17V 5 67.04 31.46
4 4824.00 45.04 PK 74.00 -28.96 1.00 V 78 7.91 37.13
4 4824.00 33.93 AV 54.00 -20.07 1.00 V 78 -3.20 37.13

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 6 FREQUENCY RANGE |1 ~ 25GHz
MODULATION TYPE |BPSK '(';f;glEPNCI))WER 120Vac, 60 Hz
TRANSFER RATE | 7.2Mbps DETECTOR FUNCTION iﬁ:fégg)( V)
Eg\[(l';%'\(')'\ﬁlESNTAL gg‘iﬁ%ac' 70%RH, TESTED BY Match Tsui

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

wo| mrzo (eSO ] wwr [ uarci [T Taae | s |eoneserion
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2437.00 | 101.10 PK 1.65H 44 69.56 31.54
1 *2437.00 89.62 AV 1.65H 44 58.08 31.54
2 4874.00 45.89 PK 74.00 -28.11 1.10H 0 8.60 37.29
2 4874.00 32.72 AV 54.00 -21.28 1.10H 0 -4.57 37.29
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
wo| mrzo (eSO wwr [ uanci [ Taare | s Jeoneserion
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2280.00 60.17 PK 74.00 -13.83 1.20V 47 29.16 31.01
1 2280.00 51.49 AV 54.00 -2.51 1.20V 47 20.48 31.01
2 2382.00 61.95 PK 74.00 -12.05 1.22V 233 30.59 31.36
2 2382.00 50.42 AV 54.00 -3.58 122V 233 19.06 31.36
3 *2437.00 110.11 PK 112V 55 78.57 31.54
3 *2437.00 100.52 AV 1.12V 55 68.98 31.54
4 2500.00 61.57 PK 74.00 -12.43 1.07V 57 29.82 31.75
4 2500.00 51.66 AV 54.00 -2.34 1.07V 57 19.91 31.75
5 4874.00 45.88 PK 74.00 -28.12 1.20V 0 8.59 37.29
5 4874.00 33.81 AV 54.00 -20.19 1.20V 0 -3.48 37.29

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 11 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER

MODULATION TYPE |BPSK ST 120Vac, 60 Hz

TRANSFER RATE  |7.2Mbps DETECTOR FUNCTION [P€ak(PK)

Average (AV)

ENVIRONMENTAL
CONDITIONS

25deg. C, 70%RH,

991hPa

TESTED BY

Match Tsui

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

vo.| FREQ | Fleyey [ umir f merei g Gt ARGl | vaLue | FacTOR -
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 98.36 PK 1.34H 48 66.74 31.62
1 *2462.00 88.56 AV 1.34H 48 56.94 31.62
2 2483.50 52.69 PK 74.00 -21.31 1.34H 48 20.99 31.70
2 2483.50 44.57 AV 54.00 -9.43 1.34 H 48 12.87 31.70
3 4924.00 46.35 PK 74.00 -27.65 1.10H 0 8.91 37.44
3 4924.00 32.91 AV 54.00 -21.09 1.10H 0 -4.53 37.44
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo.| FREQ | Flmer | mr | maron |fpgr’| aNeie | vave | Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2280.00 58.80 PK 74.00 -15.20 1.20V 49 27.79 31.01
1 2280.00 49.94 AV 54.00 -4.06 1.20V 49 18.93 31.01
2 *2462.00 106.80 PK 1.36 V 49 75.18 31.62
2 *2462.00 96.84 AV 1.36 V 49 65.22 31.62
3 2483.50 70.74 PK 74.00 -3.26 1.10V 78 39.04 31.70
3 2483.50 51.91 AV 54.00 -2.09 1.10V 78 20.21 31.70
4 4924.00 46.07 PK 74.00 -27.93 1.20V 0 8.63 37.44
4 4924.00 34.03 AV 54.00 -19.97 1.20V 0 -3.41 37.44

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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DRAFT 802.11n (20MHz) OFDM MODULATION: Dual TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE 1~ 25GHz
INPUT POWER
MODULATION TYPE | BPSK (SYSTEM) 120Vac, 60 Hz
TRANSFER RATE | 14.444Mbps DETECTOR FUNCTION |Peak(PK)
Average (AV)
ENVIRONMENTAL |25deg. C, 70%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW CORRECTION
NO. ?Sﬁ% LEVEL (dIE_;IleVI;rm) M?‘EBG)"N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 2390.00 56.33 PK 74.00 -17.67 1.42H 22 24.94 31.39
1 2390.00 44.53 AV 54.00 -9.47 1.42 H 22 13.14 31.39
2 | *2412.00 | 101.28 PK 1.42 H 22 69.82 31.46
2 | *2412.00 92.03 AV 1.42 H 22 60.57 31.46
3 4824.00 46.00 PK 74.00 -28.00 1.10 H 0 8.87 37.13
3 4824.00 33.66 AV 54.00 -20.34 1.10H 0 -3.47 37.13
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW CORRECTION
NO. ZGE% LEVEL (d'é'l'}/'\}/Tm) M/?(ng HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2280.00 57.70 PK 74.00 -16.30 1.00 V 17 26.69 31.01
1 2280.00 48.45 AV 54.00 -5.55 1.00 V 17 17.44 31.01
2 2320.00 59.60 PK 74.00 -14.40 1.00 V 280 28.45 31.15
2 2320.00 49.59 AV 54.00 -4.41 1.00 V 280 18.44 31.15
3 2390.00 68.60 PK 74.00 -5.40 1.17V 72 37.21 31.39
3 2390.00 52.00 AV 54.00 -2.00 1.17V 72 20.61 31.39
4 | *2412.00 | 110.48 PK 1.14 V 74 79.02 31.46
4 | *2412.00 | 102.33 AV 1.14V 74 70.87 31.46
5 4824.00 46.82 PK 74.00 -27.18 1.13V 117 9.69 37.13
5 4824.00 34.76 AV 54.00 -19.24 1.13V 117 -2.37 37.13

REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 6 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER

MODULATION TYPE | BPSK G 120Vac, 60 Hz

TRANSFER RATE  [14.444Mbps DETECTOR FUNCTION |Feak(PK)

Average (AV)

CONDITIONS

ENVIRONMENTAL

991hPa

25deg. C, 70%RH,

TESTED BY

Match Tsui

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

wo| Free [EUSSON| L | wanany |AIEMA| TABE | s feonsecnon
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2437.00 | 102.82 PK 1.16 H 274 71.28 31.54
1 *2437.00 94.90 AV 1.16 H 274 63.36 31.54
2 4874.00 45.89 PK 74.00 -28.11 1.20H 1 8.60 37.29
2 4874.00 33.85 AV 54.00 -20.15 1.20H 1 -3.44 37.29
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
wo| Freo [EUSSON| L | wanawy |AIEMA| TABE | s feopsecion
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2280.00 58.24 PK 74.00 -15.76 1.34V 207 27.23 31.01
1 2280.00 49.34 AV 54.00 -4.66 1.34V 207 18.33 31.01
2 *2437.00 112.49 PK 112V 78 80.95 31.54
2 *2437.00 100.54 AV 112V 78 69.00 31.54
3 2500.00 58.82 PK 74.00 -15.18 1.06 V 60 27.07 31.75
3 2500.00 52.10 AV 54.00 -1.90 1.06 V 60 20.35 31.75
4 4874.00 46.81 PK 74.00 -27.19 1.20V 360 9.52 37.29
4 4874.00 35.62 AV 54.00 -18.38 1.20V 360 -1.67 37.29

REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ * “: Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE 1~ 25GHz
INPUT POWER
MODULATION TYPE | BPSK (SYSTEM) 120Vac, 60 Hz
TRANSFER RATE  [14.444Mbps DETECTOR FUNCTION [FPeak(PK)
Average (AV)
ENVIRONMENTAL 25deg. C, 70%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW |CORRECTION
NO. Z\F;E% LEVEL | dIE_;ISAvI/Tm) M’?;ES'N HEIGHT | ANGLE | VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *2462.00 | 98.03PK 114 H 354 66.41 31.62
1 | *2462.00 | 87.04Av 114 H 354 55.42 31.62
> | 248350 | 5272PK | 74.00 -21.28 114 H 354 21.02 31.70
> | 248350 | 4431Aav | s54.00 29.69 114 H 354 12.61 31.70
3 | 492400 | 46.05PK | 74.00 .27.95 1.20 H 355 8.61 37.44
3 | 492400 | 3314AV | 54.00 -20.86 1.20 H 355 -4.30 37.44
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW |CORRECTION
NO. TSE% LEVEL | d;'l'J\"\}/Tm) M’?;S'N HEIGHT | ANGLE | VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 | 228000 | 56.65PK | 74.00 11735 120V 71 25.64 31.01
1 | 228000 | 47.92Aav | 54.00 -6.08 120V 71 16.91 31.01
> | *2462.00 | 107.93PK 119V 258 76.31 31.62
> | *2462.00 | 97.55Av 119V 258 65.93 31.62
3 | 248350 | 68.76PK | 74.00 524 120V 253 37.06 31.70
3 | 248350 | 5235Av | 54.00 165 120V 253 20.65 31.70
4 | 492400 | 4579PK | 74.00 2821 101V 355 8.35 37.44
4 | 492400 | 3293av | s4.00 119.07 101V 355 251 37.44

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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DRAFT 802.11n (40MHz) OFDM MODULATION: SINGLE TX

EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE 1~ 25GHz
INPUT POWER

MODULATION TYPE | BPSK (SYSTEM) 120Vac, 60 Hz

TRANSFER RATE | 15Mbps DETECTOR FUNCTION [P€ak(PK)

Average (AV)

CONDITIONS

ENVIRONMENTAL

991hPa

25deg. C, 65%RH,

TESTED BY

Match Tsui

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

vo.| FREQ | Flmer | mr | maron |fpgr| ancie | vave | Factor
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 2390.00 54.96 PK 74.00 -19.04 1.32H 19 23.57 31.39
1 2390.00 45.01 AV 54.00 -8.99 1.32H 19 13.62 31.39
2 *2422.00 93.31 PK 1.32H 19 61.82 31.49
2 *2422.00 84.18 AV 1.32H 19 52.69 31.49
3 4844.00 45.70 PK 74.00 -28.30 1.00H 0 8.51 37.19
3 4844.00 33.74 AV 54.00 -20.26 1.00H 0 -3.45 37.19
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo.| FREQ | Fleyey [ umir f marei g ARGl | vaLue | FACTOR -
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2373.00 69.21 PK 74.00 -4.79 112V 77 37.88 31.33
1 2373.00 50.79 AV 54.00 -3.21 112V 77 19.46 31.33
2 2390.00 68.70 PK 74.00 -5.30 1.22V 251 37.31 31.39
2 2390.00 52.06 AV 54.00 -1.94 122V 251 20.67 31.39
3 *2422.00 | 106.93 PK 1.22V 223 75.44 31.49
3 *2422.00 96.43 AV 122V 223 64.94 31.49
4 2493.00 63.69 PK 74.00 -10.31 1.05V 81 31.96 31.73
4 2493.00 52.14 AV 54.00 -1.86 1.05V 81 20.41 31.73
5 4844.00 45.30 PK 74.00 -28.70 1.05V 360 8.11 37.19
5 4844.00 32.93 AV 54.00 -21.07 1.05V 360 -4.26 37.19

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 4 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER

MODULATION TYPE | BPSK G 120Vac, 60 Hz

TRANSFER RATE | 15Mbps DETECTOR FUNCTION [P€ak(PK)

Average (AV)

CONDITIONS

ENVIRONMENTAL

25deg. C, 65%RH,
991hPa

TESTED BY

Match Tsui

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

wo| Free [EUSSON| L | wanany |AIEMA| TABE | s feonsecnon
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2437.00 92.43 PK 1.35H 26 60.89 31.54
1 *2437.00 83.39 AV 1.35H 26 51.85 31.54
2 4874.00 45.18 PK 74.00 -28.82 1.00H 0 7.89 37.29
2 4874.00 32.75 AV 54.00 -21.25 1.00H 0 -4.54 37.29
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
wo| Freo [EUSSON| L | wanawy |AIEMA| TABE | s feopsecion
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2382.00 60.04 PK 74.00 -13.96 1.13V 77 28.68 31.36
1 2382.00 49.47 AV 54.00 -4.53 1.13V 77 18.11 31.36
2 *2437.00 105.69 PK 135V 73 74.15 31.54
2 *2437.00 96.40 AV 135V 73 64.86 31.54
3 2483.50 64.03 PK 74.00 -9.97 1.04V 77 32.33 31.70
3 2483.50 51.53 AV 54.00 -2.47 1.04V 77 19.83 31.70
4 4874.00 45.85 PK 74.00 -28.15 1.10V 111 8.56 37.29
4 4874.00 33.05 AV 54.00 -20.95 1.10V 111 -4.24 37.29

REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ * “: Fundamental frequency.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 7 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER

MODULATION TYPE | BPSK G 120Vac, 60 Hz

TRANSFER RATE | 15Mbps DETECTOR FUNCTION [P€ak(PK)

Average (AV)

CONDITIONS

ENVIRONMENTAL

25deg. C, 65%RH,
991hPa

TESTED BY

Match Tsui

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

wo| freo | SUSSOV mr | wamon |ANTEINA| TBLE | S [corRECTON
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2452.00 91.06 PK 1.12H 94 59.47 31.59
1 *2452.00 81.49 AV 1.12H 94 49.90 31.59
2 2483.50 52.67 PK 74.00 -21.33 1.12H 94 20.97 31.70
2 2483.50 44.73 AV 54.00 -9.27 1.12H 94 13.03 31.70
3 4904.00 45.92 PK 74.00 -28.08 1.12H 0 8.54 37.38
3 4904.00 32.86 AV 54.00 -21.14 1.12H 0 -4.52 37.38
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo.| FREQ | Plmer | mr | maron |fpgr| ancie | vave | Factor
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 2360.00 57.75 PK 74.00 -16.25 1.15V 96 26.47 31.28
1 2360.00 47.93 AV 54.00 -6.07 115V 96 16.65 31.28
2 *2452.00 | 104.76 PK 1.33V 77 73.17 31.59
2 *2452.00 94.56 AV 133V 77 62.97 31.59
3 2483.50 63.54 PK 74.00 -10.46 1.32V 79 31.84 31.70
3 2483.50 51.80 AV 54.00 -2.20 1.32V 79 20.10 31.70
4 4904.00 36.00 PK 74.00 -38.00 1.00V 360 -1.38 37.38
4 4904.00 33.86 AV 54.00 -20.14 1.00 V 360 -3.52 37.38

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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DRAFT 802.11n (40MHz) OFDM MODULATION: DUAL TX

EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE 1~ 25GHz
INPUT POWER

MODULATION TYPE | BPSK (SYSTEM) 120Vac, 60 Hz

TRANSFER RATE | 30Mbps DETECTOR FUNCTION |Peak(PK)

Average (AV)

CONDITIONS

ENVIRONMENTAL

25deg. C, 65%RH,
991hPa

TESTED BY

Match Tsui

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

vo.| FREQ | Flmer | mr | maron |fpgr’| aNeie | vave | Factor -
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 2390.00 54.40 PK 74.00 -19.60 146 H 357 23.01 31.39
1 2390.00 44.67 AV 54.00 -9.33 1.46 H 357 13.28 31.39
2 *2422.00 94.27 PK 1.48 H 360 62.78 31.49
2 *2422.00 83.37 AV 1.48 H 360 51.88 31.49
3 4844.00 45.40 PK 74.00 -28.60 1.46 H 0 8.21 37.19
3 4844.00 32.13 AV 54.00 -21.87 1.46 H 0 -5.06 37.19
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo.| FREQ | Fleyey [ umir f maren gt ARGl | vaLue | FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2373.00 62.20 PK 74.00 -11.80 1.20V 360 30.87 31.33
1 2373.00 50.11 AV 54.00 -3.89 1.20V 360 18.78 31.33
2 2390.00 62.04 PK 74.00 -11.96 1.13V 78 30.65 31.39
2 2390.00 51.74 AV 54.00 -2.26 1.13V 78 20.35 31.39
3 *2422.00 108.37 PK 1.09V 81 76.88 31.49
3 *2422.00 96.96 AV 1.09V 81 65.47 31.49
4 7266.00 51.51 PK 74.00 -22.49 1.20V 320 6.86 44.65
4 7266.00 40.40 AV 54.00 -13.60 1.20V 320 -4.25 44.65

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 4 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER

MODULATION TYPE | BPSK CUEED 120Vac, 60 Hz

TRANSFER RATE | 30Mbps DETECTOR FUNCTION |Peak(PK)

Average (AV)
ENVIRONMENTAL |25deg. C, 65%RH, .
CONDITIONS %a1rpa TESTED BY Match Tsui

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

wo| Free [EUSSON| L | wanany |AIEMA| TABE | s feonsecnon
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2437.00 94.57 PK 1.44H 352 63.03 31.54
1 *2437.00 83.71 AV 1.44H 352 52.17 31.54
2 2483.50 18.75 PK 74.00 -55.25 1.44H 352 -12.94 31.70
2 2483.50 9.27 AV 54.00 -44.73 1.44H 352 -22.42 31.70
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
wo| Freo [EUSSON| L | wanawy |AIEMA| TABE | s feopsecion
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2320.00 59.06 PK 74.00 -14.94 122V 235 27.91 31.15
1 2320.00 48.91 AV 54.00 -5.09 1.22V 235 17.76 31.15
2 *2437.00 108.01 PK 117V 346 76.47 31.54
2 *2437.00 96.44 AV 117V 346 64.90 31.54
3 2483.50 65.40 PK 74.00 -8.60 1.14V 232 33.70 31.70
3 2483.50 51.84 AV 54.00 -2.16 1.14V 232 20.14 31.70
4 4874.00 44.59 PK 74.00 -29.41 1.14V 235 7.30 37.29
4 4874.00 33.00 AV 54.00 -21.00 1.14V 235 -4.29 37.29

REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ * “: Fundamental frequency.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 7 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER

MODULATION TYPE | BPSK G 120Vac, 60 Hz

TRANSFER RATE  |30Mbps DETECTOR FUNCTION [P€ak(PK)

Average (AV)

CONDITIONS

ENVIRONMENTAL

25deg. C, 65%RH,
991hPa

TESTED BY

Match Tsui

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

wo| freo | SUSSOV mr | wamon |ANTEINA| TBLE | S [corRECTON
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2452.00 91.55 PK 1.80H 216 59.96 31.59
1 *2452.00 81.51 AV 1.80 H 216 49.92 31.59
2 2483.50 52.58 PK 74.00 -21.42 1.80H 216 20.88 31.70
2 2483.50 44.13 AV 54.00 -9.87 1.80H 216 12.43 31.70
3 4904.00 45.99 PK 74.00 -28.01 1.20H 0 8.61 37.38
3 4904.00 33.96 AV 54.00 -20.04 1.20H 0 -3.42 37.38
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo.| FREQ | Plmer | mr | maron |fpgr| ancie | vave | Factor
(dBuV/m) (m) (Degree) (dBuVv) (dB/m)
1 2320.00 56.12 PK 74.00 -17.88 1.22V 216 24.97 31.15
1 2320.00 47.70 AV 54.00 -6.30 122V 216 16.55 31.15
2 *2452.00 | 105.04 PK 115V 331 73.45 31.59
2 *2452.00 94.62 AV 115V 331 63.03 31.59
3 2483.50 62.88 PK 74.00 -11.12 1.16 V 294 31.18 31.70
3 2483.50 51.80 AV 54.00 -2.20 1.16 V 294 20.10 31.70
4 4904.00 45.22 PK 74.00 -28.78 1.00V 0 7.84 37.38
4 4904.00 33.96 AV 54.00 -20.04 1.00 V 0 -3.42 37.38

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ *“: Fundamental frequency.
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4.3 6dB BANDWIDTH MEASUREMENT

4.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

4.3.2 TEST INSTRUMENTS

DESCRIPTION &

UG ER MODEL NO. SERIAL NO.  |CALIBRATED UNTIL

SPECTRUM ANALYZER FSEK 30 100049 Aug. 14, 2006

NOTE: The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

4.3.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an
attenuator. The bandwidth of the fundamental frequency was measured by
spectrum analyzer with 100kHz RBW and 100kHz VBW. The 6dB bandwidth is

defined as the total spectrum the power of which is higher than peak power minus
6dB.

4.3.4 DEVIATION FROM TEST STANDARD

No deviation
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4.3.5 TEST SETUP

EUT

4.3.6 EUT OPERATING CONDITIONS

SPECTRUM
ANALYZER

The software provided by client to enable the EUT under transmission
condition continuously at lowest, middle and highest channel frequencies

individually.
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Report No.: RF950411L.29

/A
JLO
ADT CORP
4.3.7 TEST RESULTS
802.11b DSSS MODULATION:
MODULATION TYPE |DBPSK TRANSFER RATE 1Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 63%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 991hPa
TESTED BY Match Tsui
CHANNEL
CHANNEL FREQUENCY el ELINIDHINT) | DIINLALLY T PASS / FAIL
(MHz) (MHz)
(MHz)
1 2412 9.20 0.5 PASS
6 2437 9.24 0.5 PASS
11 2462 9.48 0.5 PASS
CH1
® *RBW 100 kHz Delta 1 [Ti ]
*VBW 100 kH=z 0.83 dB
Ref 20.5 dBm *Att 30 dB SWT 5 ms 2.200000000 MH=z
&0 Offfje: % F‘ 1— T Mxker 1 [TiL
01 54 dBm
Lio - 2. 207440000 cuz |IEM
1 PK D, - 65 dBm
- p2 1.65 o JM”M] ;MM_‘:&;
4 ’ \ L
-10 P ¥
70 )Jf/ \\\1\\
J Vv
-0
s F2
|
Center 2.412 GHz 2 MHz/ Span 20 MHz
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® *REW 100 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.95 dB
Ref 20.5 dBm *Att 30 dB SWT 5 ms 9.240000000 MHz
20 Offbet 0.3 dB Mhrker| 1 [T1
1l18 dBm
1o 2L 432360000 a2z |EN
Dl 6.97| dBm
VIEW| = D2 1. 97 - NML
] / [ \/ M -
[0 / W v \
| 564 AN
- 30 [/ \k\
/ W
\l
| 50
L-60
-0
F2
Fl1
Center 2.437 GHz 2 MHz/ Span 20 MHz
@ *RBW 100 kHz Delta 1 [T1 ]
*VEW 100 kHz 0.29 dB
Ref 20.5 dBm *aAtt 30 dB SWT 5 ms 9.480000000 MHz
20 Offget O. d-B Macker! 1 [T1
0|39 dBm
16 2|. 457320000 iz |EM
D1 6.91 dBm
1 PK M N ]
_ D2 0. 91 8 M L W" AL
\/ [ M -
|-10 j/f = v/ \\
|-20
__,:/ \(
|--60
[ F2
Fl
Center 2.462 GHz 2 MHz/ Span 20 MHz
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802.11g OFDM MODULATION:

MODULATION TYPE |BPSK TRANSFER RATE 6Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 63%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 991hPa
TESTED BY Match Tsui
CHANNEL
CHANNEL FREQUENCY 6dB BANDWIDTH| MINIMUM LIMIT PASS / FAIL
(MHz) (MHz)
(MHz)
1 2412 16.56 0.5 PASS
6 2437 16.60 0.5 PASS
11 2462 16.56 0.5 PASS
CH1
® *RBW 100 kHz Delta 1 [T1 )
*VBW 100 kHz =-0.19 dB
Ref 20.5 dBm *Att 30 dB SWT 5 ms 16.560000000 MHz
20 Offpet 0.5 dB Marker| 1 [Tl [
-5L 84 dBm
L10 2. 403760000 GHz
1 PK
m o ] o 1 =1
WMWM JW«NWWW%W-\] s
|-10
| iy
l-30
|--40
-50
|--60
l--70 F2
Fil
Center 2.412 GHz 2 MH=z/ Span 20 MHz
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CH®6
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.71 dB
Ref 20.5 dBm *ntt 30 dB SWT 5 ms 16.600000000 MHz
20 of—q,-et 0.% dB Marker{ 1 [Tl
-6L 96 dBm
2|, 428720000 GHz
Bi—0=dii—cibn
) er\,u%.ww\ P UAAMAAM I AR AM A —
D2 -6.41 dBm
--10
|-30
l-a0
- 50
[ F2
Fll
Center 2.437 GHz 2 MHz/ Span 20 MHz
CH 11
® *REBW 100 kHz Delta 1 [T1 ]
*VBW 100 klz -0.13 dB
Ref 20.5 dBm *att 30 dB SWT 5 ms 16.560000000 MH=z
20 Offbet 0.3 dB Markexr| 1 [T1
=7} 8 dBm
10 2l 453760000 iz |IEN
£ D1 -1.96 dBm
iﬁﬂdf%ﬂf“”d”’*ﬂubﬁmwkw Nth**ﬁU\LﬁJJ\ﬁwLQ\jwmk& 1 VL
D2 —7.96 dBn
L 0o—1
rJJ' \M\
30
-—d"
-—50
--60
l--70. 73
Fll
Center 2.462 GHz 2 MHz/ Span 20 MHz
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DRAFT 802.11n (20MHz) OFDM MODULATION: SINGLE TX

MODULATION TYPE |BPSK TRANSFER RATE 7.2Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 63%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 991hPa
TESTED BY Match Tsui
CHANNEL
CHANNEL FREQUENCY 6dB BANDWIDTH| MINIMUM LIMIT PASS / FAIL
(MHz) (MHz)
(MHz)
1 2412 17.72 0.5 PASS
6 2437 17.76 0.5 PASS
11 2462 17.80 0.5 PASS
CH1
® *REW 100 kHz Delta 1 [T1 ]
*VBW 100 kH=z 0.14 dB
Ref 20.5 dBm *Att 30 dB SWT 5 ms 17.720000000 MH=z
20 ©ffgetr O0.% dB Marker| 1 [Tl
-31 37 [dBm
|1 2. 403200000 |GHz |
= o4 ;/’:‘;g:;:;%g:" ;_;l; :"u P .;.uvuﬁ..ljun e p Aot Mg Aot —
|- 1.0 \\
/
—30
|- a0
| 5ol -
¢ FZ
Ell
Centexr 2.412 GHz 2 MH=z/ Span 20 MHz
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@ *RBW 100 kHz Delta 1 (T1 ]
*VEW 100 kHz 0.19 dB
Ref 20.5 dBm *Att 30 dB SWT 5 ms 17.760000000 MHz
20 $ffket 0.5 dB Marker|( 1 [Tl
-3147 |dBm
2|, 428200000 |cuz |EH
Dl 2.88 dBm.
P P LT P TP TN ™ N EY LY | T T |
7 4 VW OWIY l ]’ A\ b p
[ p2 —3.12 dBp ¥ VL
| 10
20
| _a0
|40
l-50
L-70
F2
Fl
Center 2.437 GHz 2 MHz/ Span 20 MHz
*REW 100 kHz Delta 1 ([T1 ]
*VBW 100 kHz 0.45 dB
Ref 20.5 dBm *Att 30 dB SWT 5 ms 17.800000000 MHz
20 Pffget 0.3 dB Marker| 1 [T1
-5 75 |dBm
2é 2| 45316000 |cne- |IEN
Nl 0 2
v p”,.w,—\—,‘rmtww WMWWL £
D2 —5.74 dB e
| _1c
; |
| a0
a0
-—-50
|- 60
|70 F2
F1
Center 2.462 GHz 2 MHz/ Span 20 MHz
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DRAFT 802.11n (20MHz) OFDM MODULATION: DUAL TX

MODULATION TYPE |BPSK TRANSFER RATE  |14.444Mbps
INPUT POWER ENVIRONMENTAL  |25deg.C, 63%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 991hPa
TESTED BY Match Tsui

CHANNEL 6dB BANDWIDTH
CHANNEL FREQUENCY (MHz) M'N”\(/'I\;JF'Y'Z)L'M'T PASS / FAIL
lnz) CHAINO | CHAIN 1
1 2412 17.80 17.72 0.5 PASS
6 2437 17.72 17.76 0.5 PASS
11 2462 17.76 17.76 0.5 PASS
FOR CHAIN 0: CH 1
® *RBEW 100 kH=z Delta 1 [T1 ]
*VBW 100 kHz 0.40 dB
ref 20.5 dBm *att 30 dB SWT 5 ms 17.800000000 MHZz
20 Qffget O. dB Marker| 1 [T1
-6l 45 |dBm
10 2l 403160000 |crz |IEN
VIEW)|
ray Dl al R
ms.ol dBjv l,! T

10

==30

- 40

50

&0

-70

Fl

Center 2.412 GHz 2 MHz/ Span 20 MH=z

Report No.: RF9504111.29 69 Report Format Version 2.0.4




® *REW 100 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.29 dB
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FORCHAIN1: CH1
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® *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.78 dB
Ref 20.5 dBm *Att 30 dB SWT 5 ms 17.760000000 MHz
20 Qffket 0.3 dB Marker| 1 [Tl
-7} 60 |dBm
10 21. 45 20010_0_15_&2_“
.

Dl —2.35 B

A MMWW WWWMN,« Tvn
= D2 —8.35 dBn L

|- 30
| _e0
|-s0
l.-70
F2
Fl
Center 2.462 GHz 2 MHz/ Span 20 MH=z

Report No.: RF9504111.29 72 Report Format Version 2.0.4




DRAFT 802.11n (40MHz) OFDM MODULATION: SINGLE TX

MODULATION TYPE |BPSK TRANSFER RATE 15Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 63%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 991hPa
TESTED BY Match Tsui
CHANNEL
CHANNEL FREQUENCY 6dB BANDWIDTH| MINIMUM LIMIT PASS / FAIL
(MHz) (MHz)
(MHz)
1 2422 36.48 0.5 PASS
4 2437 36.32 0.5 PASS
7 2452 36.16 0.5 PASS
CH1
*RBW 100 kH=z Delta 1 [T1 ]
® *VBW 100 kHz 1.17 dB
Ref 20.5 dBm *Att 30 dB SWT 10 ms 36.480000000 MH=z
20 |Offket 0.3 dB ) Markexr| 1 [T1
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10 21403840/ 1 | IS
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Report No.: RF950411L.29

73

Report Format Version 2.0.4
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DRAFT 802.11n (40MHz) OFDM MODULATION: DUAL TX

MODULATION TYPE |BPSK TRANSFER RATE | 30Mbps
INPUT POWER ENVIRONMENTAL | 25deg.C, 63%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 991hPa
TESTED BY Match Tsui
CHANNEL 6dB BANDWIDTH
CHANNEL FREQUENCY (MHz) M'N”\(/'I\;JF'Y'Z)L'M'T PASS / FAIL
lnz) CHAINO | CHAIN 1
1 2422 36.24 36.40 0.5 PASS
4 2437 36.08 36.32 0.5 PASS
7 2452 36.32 36.24 0.5 PASS
FOR CHAIN 0: CH 1
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@ *RBW 100 kH=z Delta 1 [T1 ]
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FORCHAIN1: CH1
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CH7
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4.4 MAXIMUM PEAK OUTPUT POWER

4.4.1 LIMITS OF MAXIMUM PEAK OUTPUT POWER MEASUREMENT

The Maximum Peak Output Power Measurement is 30dBm.

4.4.2 INSTRUMENTS

|v[|) E,\SISEA'ETT'SSEi MODEL NO. SERIAL NO.  |CALIBRATED UNTIL
Eﬁf\LSYZEEgRUM FSEK30 100049 Aug. 14, 2006
éﬁﬁESATT%gNAL E8257C MY 43320668 Dec. 07, 2006
glsGCITfLLoRSTCOPE TDs1012 C037299 Nov. 28, 2006
NARDA DETECTOR 4503A FSCM99899 NA

NOTE: The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

4.4.3 TEST PROCEDURES

1. A detector was used on the output port of the EUT. An oscilloscope was used
to read the response of the detector.

2. Replaced the EUT by the signal generator. The center frequency of the S.G
was adjusted to the center frequency of the measured channel.

3. Adjusted the power to have the same reading on oscilloscope. Record the
power level.

4.4.4 DEVIATION FROM TEST STANDARD

No deviation
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4.45 TEST SETUP

EUT or S.G

DETECTOROR

OSCILLOSCOPE

4.4.6 EUT OPERATING CONDITIONS

Same as Iltem 4.3.6
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